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Section 1. Summary of Test Results

General

All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart C, Paragraph 15.247 for Frequency Hopping Spread Spectrum
devices.  Radiated tests were conducted is accordance with ANSI C63.4-1992.  Radiated
emissions are made on an open area test site.  A description of the test facility is on file with the
FCC.

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

TESTED BY: Kevin Rose, Test Technician                                     DATE:  15 May 2002

Nemko Canada Inc., a testing laboratory, is accredited by the Standards Council of Canada. The tests included in this report are
within the scope of this accreditation.  The results apply only to the samples tested.

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and
for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility
of such third parties.  Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.

This report applies only to the items tested.
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Summary Of Test Data

Name Of Test Para. No. Result
Powerline Conducted Emissions 15.207(a) Complies
Channel Separation 15.247(a)(1) Complies
Pseudo random Hopping Algorithm 15.247(a)(1) Complies
Time of Occupancy 15.247(a)(1)(ii) Complies
20 dB Occupied Bandwidth 15.247(a)(1) Complies
Peak Power Output 15.247(b) Complies
Spurious Emissions (Radiated) 15.247(c) Complies

Test Conditions:

Indoor Temperature: 23°C
Humidity: 34%

Outdoor Temperature: 15°C
Humidity: 28%
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Section 2. General Equipment Specification

Manufacturer: VTECH Engineering Canada

Model No.: AT&T 2230, LC, P2 2.4 GHz Cordless Phone

Serial No.: None

Date Received In Laboratory: April 01, 2002

Nemko Identification No.: Item 1, Item 2

Frequency Range: 2401.056 – 2482.272 MHz

Tunable Bands: 1

Number of Channels: 95

Channel Spacing: 875kHz, 855kHz

Emissions Designator: 783k3F1D

User Frequency Adjustment: None

Rated Output Power 20 dBm
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Section 3. Powerline Conducted Emissions

Para. No.: 15.207 (a)

Test Performed By: Kevin Rose Date of Test: April 24, 2002

Test Results: Complies

Measurement Data: No peak emissions within 6 dB of the Average Limit, See
attached graph(s).
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Conducted Emissions Set-up Photo
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Section 4. Channel Separation

Para. No.: 15.247 (a)(1)

Test Performed By: Kevin Rose Date of Test: April 24, 2002

Test Results: Complies

Measurement Data: Channel Separation:
Handset: 875kHz
Base Station: 855kHz
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Section 5. Pseudorandom Hopping Algorithm

Para. No.: 15.247 (a)(1)

Test Performed By: Kevin Rose Date of Test: April 24, 2002

Test Results: Complies

Measurement Data: Number of Hopping Channels: 95
See attached plots and customer supplied data
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Section 6. Time of Occupancy

Para. No.: 15.247 (a)(1)(ii)

Test Performed By: Kevin Rose Date of Test: April 24, 2002

Test Results: Complies

Measurement Data: Maximum Dwell Time On Any Channel:

Base:
0.75ms X 31 = 23.3ms

Handset:
0.75ms X 32 = 24.0ms
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Section 7. Occupied Bandwidth

Para. No.: 15.247 (a)(1)(ii)

Test Performed By: Kevin Rose Date of Test: April 24, 2002

Test Results: Complies

Measurement Data: See Plots
Worst case 20 dB Bandwidth

Base: 658kHz
Handset: 640kHz
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Base Station


